FCC 47 CFR PART 15 SUBPART C
INDUSTRY CANADA RSS-210 ISSUE 8

CERTIFICATION TEST REPORT
for
GSM/WCDMA/LTE + BLUETOOTH, DTS/UNII a/b/g/n/ac, ANT+ and NFC

FCC ID: PY7-PM0793

REPORT NUMBER: 15J20116-E2 Revision A
ISSUE DATE: APRIL 15, 2015

Prepared for
SONY MOBILE COMMUNICATIONS, INC.
1-8-15 KONAN, MINATO-KU
TOKYO, 108-0075 JAPAN

Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

Revision History

Issue
Rev. Date Revisions Revised By
- 04/01/15 Initial Issue CHOON 00l
A 4/15/15 Updated company address L. Nguyen

Page 2 of 103

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701l
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ..ot e e et e et e et e e e e e e s 5
2. TEST METHODOLOGY ..uiiiiiitiiiiiiiiiis et e et e et s e et s e e et e e e eta s e e e e et s e e eeaaseaeesnnneaeees 6
3. FACILITIES AND ACCREDITATION ...ttt e et e et e e e et e eeeaaaeeaens 6
4. CALIBRATION AND UNCERTAINTY ittt e et e e et e e e e e ean e e an e eean 7
4.1. MEASURING INSTRUMENT CALIBRATION ...couiiiiiei e 7
4.2.  SAMPLE CALCULATION ..oeiiiiiii ettt e et e e e et e e e e e et e e e e e e e e eeens 7
4.3. MEASUREMENT UNCERTAINTY ..ottt s et e et e s eatn e s s anan e e eaes 7
5. EQUIPMENT UNDER TEST .. ittt ettt e e et e e e et e e et e et e e et e e aa e e eean 8
5.1. DESCRIPTION OF EUT .o e e e e et e e e et e e e e et e e eaaneees 8
5.2.  MAXIMUM OQUTPUT POWER..... oottt e et e e e e 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 8
5.4. WORST-CASE CONFIGURATION AND MODKE ......ccooiiiiieii e 9
5.5. DESCRIPTION OF TEST SETUP ... 10
6. TEST AND MEASUREMENT EQUIPMENT ..ot e e e e 12
7. SUMMARY TABLE ..o e e et e e e et e e e e e 13
8. ANTENNA PORT TEST RESULTS ... e e e e e e et e e e e 14
8.1. 20 dB AND 99% BANDWIDTH ....ccoiiiiii e e e e e eeaens 14
8.1.1. BASIC DATA RATE GFSK MODULATION ...ttt e e 14
8.1.2. ENHANCED DATA RATE 8PSK MODULATION ....coviiiieeieee e, 14
8.1.3. 20 dB AND 99% BANDWIDTH PLOTS ..ottt e 15

8.2. HOPPING FREQUENCY SEPARATION ....uiiiiiiie et e e 27
8.3. NUMBER OF HOPPING CHANNELS ... 29
8.4. AVERAGE TIME OF OCCUPANCY ...ttt et e s 34
8.5, QUTPUT POWER.....cuiiiiii ettt e e e e e et e e e e e e e e eaa e e eaeaeann s 42
8.5.1. BASIC DATA RATE GFSK MODULATION ..ottt e 42
8.5.2. ENHANCED DATA RATE 8PSK MODULATION ....coviiiiiiiii e, 42
8.5.3.  OUTPUT POWER PLOT S ...t e et e e e e e e e s 43

8.6, AVERAGE POWER ...t e e e e e e e e e e e eaa s 49
8.6.1. BASIC DATA RATE GFSK MODULATION ...ttt 50
8.6.2. DATA RATE PI/4-DQPSK MODULATION .....coiiiiiiiieiice et 50
8.6.3. ENHANCED DATA RATE 8PSK MODULATION ...coviiiiiieii e 50

8.7. CONDUCTED SPURIOUS EMISSIONS. ...t 51
8.7.1. BASIC DATA RATE GFSK MODULATION ...ttt 52
8.7.2. ENHANCED DATA RATE 8PSK MODULATION ...ccoviiiiieeii e 60

Page 3 of 103
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

9. RADIATED TEST RESULTS ...ttt e e e 68
9.1. LIMITS AND PROCEDURE ..... oo e e e ennnes 68
9.2. TRANSMITTER ABOVE 1 GHZ ...t 69

9.2.1. BASIC DATA RATE GFSK MODULATION ......cuutiiiiiiiiiiiiiiiiiiiiiiiiiiriineseneennnenes 69
9.2.2. ENHANCED DATA RATE 8PSK MODULATION .......cuutiiiiiiiiiiiiiiiiiiiiiiieirinnnnnnennns 82
9.3.  WORST-CASE BELOW 1 GHzZ.....coiiieiiiiiii et e e eenees 95

10. AC POWER LINE CONDUCTED EMISSIONS .........ooooiiiiiiiiiiiiiiiii 98

11, SETUP PHOTOS ..ottt e et e e e e e e e e e e e e e e nnnnn s 101

END OF REPORT ..ottt 103

Page 4 of 103

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701l
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SONY MOBILE COMMUNICATIONS, INC.
EUT DESCRIPTION: GSM/WCDMA/LTE + BLUETOOTH, DTS/UNII a/b/g/n/ac, ANT+ and NFC
SERIAL NUMBER: 159243-6 (Conducted), 153033-5 (Radiated)
DATE TESTED: MARCH 9-27, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Verification Services Inc. By: Tested By:

CHOON 00l STEVEN TRAN

CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WIiSE PROJECT LEAD WiSE LAB ENGINEER

UL Verification Services Inc. UL Verification Services Inc.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2009, FCC CFR 47
Part 2, FCC CFR 47 Part 15, RSS-GEN Issue 3, and RSS-210 Issue 8.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address.
The following table identifies which facilities were utilized for radiated emission measurements

documented in this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street

47266 Benicia Street

X] Chamber A(IC: 2324B-1)

[] Chamber D(IC: 2324B-4)

[ ] Chamber B(IC: 2324B-2)

[ ] Chamber E(IC: 2324B-5)

X] chamber C(IC: 2324B-3)

[ ] Chamber F(IC: 2324B-6)

[X] Chamber G(IC: 2324B-7)

[ ] Chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been calibrated in

accordance with the manufacturer's recommendations, and is traceable to recognized national
standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)

36.5dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed
on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52dB
Radiated Disturbance, 30 to 18000 MHz 4,94 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT
This EUT is a GSM/WCDMA/LTE + BLUETOOTH, DTS/UNII a/b/g/n/ac, ANT+ and NFC.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Output Power Output Power
(MHz) (dBm) (mW)
2402 - 2480 Basic GFSK 9.92 9.82
2402 - 2480 Enhanced 8PSK 8.68 7.38

Note: GFSK, Pi/4-DQPSK, 8PSK average Power are all investigated, The GFSK & 8PSK Power are the worst
case. Testing is based on this mode to showing compliance. For average power data please refer to

section 8.6.

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an FPCB antenna, with a maximum gain of -4.9dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to transmit at
the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X,Y,Z, it was determined
that X orientation was worst-case orientation; therefore, all final radiated testing was performed with
the EUT in X orientation.
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC Adapter SONY EP880 3514w 01 S08328 N/A
Earphone SONY MH410C N/A N/A
/O CABLES

1 DC Power|1 Mini-USB Shielded 1.2m N/A
2 Audio 1 Mini-Jack Unshielded [1m N/A
TEST SETUP

The EUT is continuously communicating to the Bluetooth tester during the tests.

EUT was set in the Hidden menu mode to enable BT communications.
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SETUP DIAGRAM FOR TESTS

HEADSET

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List
Description Manufacturer |Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01069 |12/20/15
Spectrum Analyzer,9KHz-40GHz HP 8564E C00986 |04/01/15
EMI Test Receiver, 9 kHz-7 GHz R&S ESCI 7 100773 [08/15/15
Peak Power Meter Agilent / HP E4416A C00963 |12/13/15
Peak / Average Power Sensor Agilent / HP E9327A C00964 |12/13/15
Antenna, Horn, 18GHz EMCO 3115 C00783 |10/25/15
Antenna, Horn,18- 26 GHz ARA MWH-1826/B C00946 |11/12/15
Antenna, Horn, 26-40 GHz ARA MWH-2640 C00891 |06/28/15
Antenna, Bilog, 30MHz-1 GHz Sunol Sciences |JB1 T243 12/08/15
RF Preamplifier, 100KHz -> 1300MHz |HP TBD C00825 |06/01/15
RF Preamplifier, 1GHz - 18GHz Miteq NSP4000-SP2 924343 |09/05/15
RF Preamplifier, 1GHz - 26.5GHz HP 8449B FO0351 |06/27/15
AC Power Supply, 2,500VA 45-500Hz |Elgar-Ametek CW2501M F00013 |CNR
RF Preamplifier, 1GHz - 18GHz Miteq AFS42-00101800-25-S-42 |1818466 |05/09/15
Attenuator / Switch driver HP 11713A F00204 |[CNR
Low Pass Filter 3GHz Micro-Tronics LPS17541 F00219 [05/23/15
High Pass Filter 5GHz Micro-Tronics HPS17542 F00222 |05/22/15
High Pass Filter 6GHz Micro-Tronics HPM17543 F00224 |05/22/15

Test Software List

Description Manufacturer Model Version
Radiated Software UL UL EMC Version 9.5, 07/22/14
Conducted Software UL UL EMC Version 9.5, 05/17/14
CLT Software UL UL RF Version 1.0, 02/02/15
Antenna Port Software UL UL RF Version 2.1.1.1, 1/20/15
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7. SUMMARY TABLE

FCC Part RSS Test Description Test Limit Test Test Worst Case
Section Section(s) Condition Result
2.1049 RSS-GEN 4.6 Occupied Band width (99%b) N/A Pass 1.21 MHz
2.1051, Band Edge / Conducted
15.247 (d) RSS-210 A8.5 Spurious Emission 20dBc Pass 53.7 dBm
13))2(;1)7 RSS-210 A8.4|TX conducted output power <21dBm Pass 9.9 dBm
15.247 RSS-210 . .
@@ A8.1(b) Hopping frequency separation > 25KHz Conducted Pass 1 MHz
More than 15
15.247 RSS-210 . non-
(@i A8.1(d) Number of Hopping channels overlapping Pass 79 channels
channels
15.247 RSS-210 .
(@il A8.1(d) Awg Time of Occupancy < 0.4sec Pass 0.32s
15.207 (@) | RSS:GEN  |AC Power Line conducted Section 10 Pass |37.14 dBuv (PK)
7.2.2 emissions
15.205 cll?asuizzl% Radiated
15.209 RSS-210 Radiated Spurious Emission < 54dBuV/m Pass 32.08 dBuV/m
Clause 6
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8. ANTENNA PORT TEST RESULTS

8.1.

20 dB AND 99% BANDWIDTH

None; for reporting purposes only.

TEST PROCEDURE

DA 00-705: The transmitter output is connected to a spectrum analyzer. The RBW is set to > 1% of the

20 dB bandwidth. The VBW is set to > RBW. The sweep time is coupled.

RESULTS

8.1.1. BASIC DATA RATE GFSK MODULATION

Channel Frequency 20 dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
Low 2402 0.9159 0.6836
Middle 2441 0.9141 0.6885
High 2480 0.9141 0.6446
Worst 0.9159 0.6885

8.1.2. ENHANCED DATA RATE 8PSK MODULATION

Channel Frequency 20 dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
Low 2402 1.270 1.201
Middle 2441 1.273 1.210
High 2480 1.271 1.200
Worst 1.273 1.210
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8.1.3. 20 dB AND 99% BANDWIDTH PLOTS

GFSK 20 dB BANDWIDTH

LOW CHANNEL
- Agilent 83:58:58 Mar 18, 2015 RL
a Mkrl 915.9 kHz
Ref 28 dBm Atten 26 4B -B.83 4B
#Feak
Log
18

dB/ m i pfh

Offst wﬂ'[ et -||ﬂ|'-.H.- |

i M T
&

i TR 7%

dBm n K(/"V \

#PAvy

vl szww | M\'pﬁf_\,@,ﬁ

53 FC
AA
£0f):
f-50k
Swp

Center 2,482 B0 B GHz Span 2.80% MHz
#Res BW 22 kHz #/BH G5 kHz #5weep 108 ms (1081 pts)
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MID CHANNEL

- Agilent 83:46:41 Mar 18, 2615 RL

a Mkrl 914.1 kHz
Ref 28 dBm Atten 28 dB #.a4 4B
#Peak
Log
16
dB/ N
Offst £
18.5 { Al xpfk
dB fﬂ\
DI o F bk
~15.2 ,\ﬂ.‘-"r Y | |
dBm
#PAvg Ar ﬂ"hf
i1 szww ) NM

53 FC ‘
HA

£

f>hak

Swp

Center 2.441 B0 @ GHz Span 2.813 MHz
#Res BH 22 kHz #\/BH 68 kH=z #Sweep 108 ms (1081 pts)
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HIGH CHANNEL

- Agilent 18:06:10 Mar 18, 2615

Ref 28 dBm Atten 20 dB

RL

a Mkrl 914.1 kHz
8.28 dB

#Peak
Log

1@
dB/

Offst
16.5
dB 1R

o

Dl =

-14.1 ﬂ/r\”

dBm /’\/

#PAvy P

V1 szw\m’ﬂw

SRS

53 FC
AAH

£
f>hak

Swp

Center 2,430 B0 @ GHz
#les BH 22 kHz

#BH 63 kHz

Span 2.813 MHz

#Sweep 100 ms (1001 pts)
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GESK 99% BANDWIDTH

LOW CHANNEL

- Agilent 18:81:83 Mar 18, 2015

RL

Ch Freq
Occupied Bandwidth

2482 GHz

Trig Free

|F|ueragea: 1606 I |

Freq/Channel

Center Freq
2. 46200000 GHz

Transmit Freq Error
® dB Bandwidth

683.6426 kHz

-3.276 kHz
654.881 kHz*

|| StartFreq
2. 480568860 GHz
Ref 20 dBm #Atten 20 dB
#5amp Stop Freq
Log 2. 40350000 GHz
16 H
dB/ % o CF Step
Offst T T T A T 300.000600 kHz
10.5 Ul BN, L | _::_______ Huta Man
- mnr'in VBRI IR 1y |
L JI_ SR ORI Freq Offset
Center 2.402 606 GHz " Span 3 MHz || 200008600 Hz
#fes BH 22 kHz #BH 63 kHz #Sweep 100 ms (1081 pts)
i i - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % |llg, 0ff
®x dB -20.808 4B
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MID CHANNEL

2 Agilent 89:54:28 Mar 18, 2015 RL Span

Span

Ch Freq 2.441 GHz Trig Free || 5 sapaoaeg MH-

Occupied Bandwidth |F|uerages: 166 | |

" Span Zoom

Ref 28 dBm #ftten 20 dB
#5anp Full Span
Log
égr’ >0 e
Offst 01 T Zero Span
18.5 | | TTine i
4B _ 1 | LA IR T

AT P O LT I (I P L P o Last Span
Center 2.441 BBGB GHz Span 3 MHz
#Res BH 22 kHz #VBH B8 kHz #5weep 108 ms (1081 pts)
Occupied Bandwidth Occ BH % Pur  99.60 ¥

688.5177 kHz % dB -c0.80 db

Transmit Freq Error -16.258 kHz
® dB Bandwidth B559.474 kHz*
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HIGH CHANNEL

¥ Agilent 10:07:49 Mar 18, 2015 RL Freq/Channel
- Center Freq
Ch Freq 2.48 GHz Trig Free 5 43006060 Ghz
Occupied Bandwidth |F|uerages: 166 | |
|| StartFreq
2. 47850080 GHz
Ref 20 dBm #Atten 20 JB
#Samp Stop Freq
Log 248150080 GHz
16 4
dB/ N R imit CF Step
Offst T T 300.900000 kHz
18.5 LIRYAI LTI T Auto Man
dB 1N dln IR0 o B
AR i ______l._.__.._ l__ _j Freq Dffset
Center 2.450 000 GHz T Span 3 MH || 00000000 Hz
#Res BH 22 kHz #VBH 68 kHz  #Sweep 93.87 ms (1081 pts)

i i - - Signal Track
Occupied Bandwidth Occ BH % Pwr  99.08 % |lloy 0ff
644.6195 kHz % dB -20.00 dB
Transmit Freq Error  -26.712 kHz
¥ dB Bandwidth 594,167 kHz*
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8PSK 20 dB BANDWIDTH

LOW CHANNEL

- Agilent 18:14:55 Mar 18, 2015 RL
a Mkrl 1.278 1 MHz

Ref 26 dBm Atten 28 B @.84 dB
#Peak
Log
18
dB/

Offst i fh—
10.5 n ﬂ'l M f \
TR sl hiror
dBm

#PAvy

y1 52 i N \/\JW .
SBEE%WW AN WB\

e
A

<>

=
h-_:h-._\_
]

£0f): '
f-50k \'\’rf
Swp

Center 2,482 B0 B GHz Span 2.79% MHz
#Res BW 22 kHz #/BH G5 kHz #5weep 108 ms (1081 pts)
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MID CHANNEL

- Agilent 18:11:01 Mar 18, 2615 RL

a Mkrl 1.272 9 MHz
Ref 260 dBm Atten 28 B -8.84 dB
#Peak
Log
16
dB/

s o T
: i LA P

o 1] i
V1 $2 : i J u \J\ ﬂﬂf\(\ f
o VIR T S

£(f): Ll
f-50k

Swp

Center 2.441 B0 @ GHz Span 2.79% MHz
#Res BH 22 kHz #\/BH 68 kH=z #Sweep 108 ms (1081 pts)
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL

- Agilent 18:18:11 Mar 18, 2615 RL

a Mkrl 1.279 7 MHz
Ref 260 dBm Atten 28 B -0.69 dB
#Peak
Log
16
dB/

Offst A

25 p i TN

Sléfnd Ua ¥ u M \'t ﬁ'

#FHv g (]I / h

& e [\W{HWJN Lf\mﬁ"f ﬁ\
AR

A A
eh: (171 wAN

f>58k

o5

=

Swp
Center 2,430 B0 @ GHz Span 2.793 MHz
#Res BH 22 kHz #\/BH 68 kH=z #Sweep 108 ms (1081 pts)
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8PSK 99% BANDWIDTH

LOW CHANNEL
- Agilent 18:15:38 Mar 18, 2615 RL Measure
Ch Freq 2.482 GHz Trig Free Meas Off
Occupied Bandwidth |F|ueragea: 1606 I |
||Channe| Power
Ref 20 dBm #Atten 20 dB
#5amp Occupied BW
Log
18 &
1 € it
dB/ 1 I i
OFfst TR T T ACP
18.5 T LRI L0 o, 1R _
=2 (T VAR LT O I R, TINND T _ _
LW | J|_ L Multi Carrier
L [ - - J - . I | LT -
Center 2.402 BA@ @ GHz Span 2.344 MHz Power
#fes BH 22 kHz #BH 63 kHz #Sweep 100 ms (1081 pts)

- ; - - Power Stat
Occupied Bandwidth Occ BH % PWr  99.00 7 CCDF
1 2@12 HHZ ¥ dB -20.08 4B
Transmit Freq Error 98589 kHz 1”“{3
® dB Bandwidth 1.246 MHz#* 0
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DATE: APRIL 15, 2015

MID CHANNEL
2 Agilent 18:11:31 Mar 18, 2815 RL Measure
Ch Freq 2.441 GHz Trig Free Meas Off
Occupied Bandwidth |F|uerages: 166 | |
||thanne| Power
Fef 28 dBm #Atten 20 dB
#5anp Occupied BW
Log
18 &
dB/ > © I €
Offst IR ACP
18.5 |1 1w
dB UL LI | 1 _ _
an ﬂ -------------- Ry Multi Carrier
Center 2.441 888 @ GHz C Span 2.435 MHz Power
#Res BH 22 kHz #VBH B8 kHz #5weep 108 ms (1081 pts)

; ; - - Power Stat
Occupied Bandwidth Occ BH % Pwr  99.00 7 CCDF
1.2101 MHz X dB -20.80 dB
Transmit Freq Error  -6.058 kHz 1““{3
¥ dB Bandwidth 1.264 MHz* 0
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HIGH CHANNEL

% Agilent 18:18:44 Mar 18, 2015 RL Measure

Ch Freq 2.43 GHz Trig Free Meas Off

Occupied Bandwidth |F|uerages: 166 | |

||thanne| Power

Fef 28 dBm #ftten 20 dB

#5anp Occupied BW

Log

10 — 5

dB/ > IVELI Wi I

Offst I A P Y P ACP

18.5 | LIk | T R IR N T T I FA

dg LU0, T TR 1T [T _ _
fn'HlE| it L L Multi Carrier
1LY 1 - 10 ] N ' S Y S S | N | NN I AN NN S

Center 2.480 B@8 @ GHz Span 2.336 MHz Power

#Res BH 22 kHz #VBH B8 kHz #5weep 108 ms (1081 pts)

; ; - - Power Stat
Occupied Bandwidth Occ BH % Pwr  99.00 7 CCDF
1 199? HHZ ¥ dB -208.00 4B
Transmit Freq Error -9.466 kHz 1““{3
% B Bandwidth 1.253 MHz# 0
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

8.2. HOPPING FREQUENCY SEPARATION

LIMIT

FCC §15.247 (a) (1)

IC RSS-210 A8.1 (b)

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hoping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping
channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the
hopping channel, whichever is greater, provided the systems operate with an output power no greater
than 125 mW.

TEST PROCEDURE

DA 00-705: The transmitter output is connected to a spectrum analyzer. The RBW is set to 300 kHz and
the VBW is set to 300 kHz. The sweep time is coupled.

RESULTS
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REPORT NO:15J20116-E2A
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DATE: APRIL 15, 2015

HOPPING FREQUENCY SEPARATION PLOT

3% Agilent 18:26:06 Mar 18, 2015 RL Marker
a Mkrl 1.088 MHz
Ref 20 dBm Atten 20 dB 0.05 dp || Select Marker
#Feak 15 T 1 2 3 4
Log <G oy
igf, N Y N Normal
Offst
18.5
dB Delta
Delta Pair
Laf Ref‘iTracklng Rez
Center 2.441 808 GHz Span 5§ MHz .
#Res BH 300 kiz #UBH 918 kHz Sween 1 ms (1001 pts) fo Spageif;rr
Marker Trace Type H Axis Amplitude H -
1R (1) Freq 2.441 BOA GHz 7.15 dBm
1a 1) Freq 1,888 MHz .85 dB
2 (1) Freg 2.441 BEB GHz 7.15 dBm Off
More
1 of 2
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

8.3. NUMBER OF HOPPING CHANNELS

LIMIT

FCC §15.247 (a) (1) (i)

IC RSS-210 A8.1 (d)

Frequency hopping systems in the 2400 — 2483.5 MHz band shall use at least 15 non-overlapping
channels.

TEST PROCEDURE

DA 00-705: The transmitter output is connected to a spectrum analyzer. The span is set to cover the
entire authorized band, in either a single sweep or in multiple contiguous sweeps. The RBW is set to a
maximum of 1 % of the span. The analyzer is set to Max Hold.

RESULTS

Normal Mode: 79 Channels observed.
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FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

NUMBER OF HOPPING CHANNELS PLOTS

NUMBER OF HOPPING CHANNELS (100 MHZ SPAN)

- Agilent 18:25:07 Mar 18, 2615 RL Freq/Channel
a Mkrl 808 MHz Center Freg
Eséai@ dBEm Atten 20 dB -B.38 dB » 14000000 Gl
Log
18 StartFreq
dB/ 2.39000AA0 GHz
Offst L
18.5 i +
4B i i Stop Freq
2. 4900000 GHz
CF Step
Lafl 16.AARRARG MHZz
griv Auto Man
V152 Freq Offset
53 FC 0.09A0AAAE Hz
AA
£t .
FTun Signal Track
Swp On Off
Center 2.448 B GHz Span 188 MHz
#fes BH 1 MHz #YBH 1 MHz Sweep 28 ms (18601 pts)
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DATE: APRIL 15, 2015

NUMBER OF HOPPING CHANNELS (30 MHZ SPAN, FIRST SEGMENT)

2 Agilent 18:23:32 Mar 18, 2015 RL Freq/Channel
Center Freq
ef 20 dbm ten 20 dB 2.41500000 GHz
Log
16 Start Freq
dB/ 2 ARARRARG GHz
Offst
18.5
4B Stop Freq
243000080 GHz
CF Step
Lafl 3.ARRRAAAR MHz
grv Auto Man
UL s2| Freq Offset
53 FC 0.00AR0AR0 Hz
AA
£if .
FTun Signal Track
Swp On Off
Center 2.415 BB GHz Span 30 MHz
#Res BW 380 kHz #\BH 388 kHz Sveep 28 ms (1881 pts)
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DATE: APRIL 15, 2015

NUMBER OF HOPPING CHANNELS (30 MHZ SPAN, SECOND SEGMENT)

2 Agilent 18:24:65 Mar 18, 2015 RL Freq/Channel
Center Freq
ef 20 dbm ten 20 dB 244500000 GHz
Log
16 Start Freq
dB/ 2. A3ARRAAG GHz
Offst
18.5
4B Stop Freq
246000080 GHz
CF Step
Lafl 3.ARRRAAAR MHz
grv Auto Man
Wl 52 Freq Offset
53 FC 0.00AR0AR0 Hz
AA
£if .
FTun Signal Track
Swp On Off
Center 2.445 BB GHz Span 30 MHz
#Res BW 380 kHz #\BH 388 kHz Sveep 28 ms (1881 pts)
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NUMBER OF HOPPING CHANNELS (30 MHZ SPAN, THIRD SEGMENT)

2 Agilent 18:24:28 Mar 18, 2015 RL Freq/Channel
Center Freq
ef 20 dbm ten 20 dB 247500000 GHz
Log
16 Start Freq
dB/ 2. AEARRARG GHz
Offst
18.5
4B Stop Freq
2.49000080 GHz
CF Step
Lafl 3.ARRRAAAR MHz
grv Auto Man
Wl 52 Freq Offset
53 FC 0.00AR0AR0 Hz
AA
£if .
FTun Signal Track
Swp On Off
Center 2.475 BB GHz Span 30 MHz
#Res BW 380 kHz #\BH 388 kHz Sveep 28 ms (1881 pts)
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

8.4. AVERAGE TIME OF OCCUPANCY

LIMIT

FCC §15.247 (a) (1) (i)

IC RSS-210 A8.1 (d)

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping channels employed.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The span is set to 0 Hz, centered on a
single, selected hopping channel. The width of a single pulse is measured in a fast scan. The number of
pulses is measured in a 3.16 second scan, to enable resolution of each occurrence.

The average time of occupancy in the specified 31.6 second period (79 channels * 0.4 s) is equal to 10 *
(# of pulses in 3.16 s) * pulse width.

For AFH mode, the average time of occupancy in the specified 8 second period (20 channels * 0.4
seconds) is equal to 10 * (# of pulses in 0.8 s) * pulse width.
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DATE: APRIL 15, 2015

RESULTS
DH Packet Pulse Number of | Average Time Limit Margin
Width Pulses in of Occupancy
(msec) 3.16 (sec) (sec) (sec)
seconds
GFSK Normal Mode
DH1 0.383 32 0.1225 0.4 -0.2775
DH3 1.638 14 0.2293 0.4 -0.17068
DH5 2.920 11 0.3212 0.4 -0.0788
DH Packet Pulse Number of Average Time Limit Margin
Width Pulses in of Occupancy
(msec) 0.8 seconds (sec) (sec) (sec)
GFSK AFH Mode
DH1 0.383 8.00 0.03062 0.4 -0.36938
DH3 1.638 3.50 0.05733 0.4 -0.34267
DH5 2.920 2.75 0.08030 0.4 -0.3197
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PULSE WIDTH - DH1

W Agilent 12:23:01 Mar 18, 2015 R T Marker
A Mkl 3828 ps
Ref 20 dBm Atten 20 dB 097dp || Select Marker
#Peak N 12 3 4
1R
Log & 43
10 I
dB/ MNormal
Ofist
10.5 ] |
dB Deta
| Deta Pair
'iF ﬂimtir iTracking Rel)
Center 2.441 000 GHz Span 0 Hz S Pai
Res BW 1 MHz #VBW 1 MHz _ Sweep 7333 us (1001 pts) | pan rair
: - pan Center
Maiker Tiace Type X Axiz Amgplilude
1R 11} Time S8 us 4 53 dBm
14 11} Time 382.8 us 0.97 dB
Cif
Mare
1¢l2
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NUMBER OF PULSES IN 3.16 SECOND OBSERVATION PERIOD - DH1

i Agilent 12:40:29 Mar 18, 2015 R T Sweep

Ref 20 dBm Atten 20 dB Sweep Time

#Peak 3.160 s

Log

10 Sweep

dB/ Single Cont

Ofist

10.5 ALto Sweep

dB Time
Morm|

ill] 1 Gate

LgAv On Cf

W1 52

53 FSM Gate Setup *

AN

ofi): )

FTun Pairts
1001

Center 2.441 000 GHz Span 0 Hz'

Res BW 1 MHz #VBW 1 MHz Sweep 3.16 5 {1001 pis)

T " ? " -
Lopyngnt SUUU-LUTU Agilent Technolof
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PULSE WIDTH - DH3

we Agilenf 12:24:48 Mar 18, 2015 R T Marker
AME 1.638 ms
Ref 20 dBm Atten 20 dB 0sadp || Select Marker
#Feak | o T 1 2 3 4
Log
10
dB/ MNormal
Ofist
10.5 [
dB Deta
W Deta Pair
iTracking Rel)
Lg.ﬂ\l’ Ref A
Center 2.441 000 GHz Span 0 Hz S Pai
Res BW 1 MHz #VBW 1 MHz _ Sweep 1.933 ms (1001 pts) | pan rair
: - pan Center
Maiker Tiace Type X Axiz Amgplilude
1R 11} Time 888 s 5 .53 dBm
14 11} Time 1.838 ms 0.59 dB
Cif
Mare
1¢l2
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NUMBER OF PULSES IN 3.16 SECOND OBSERVATION PERIOD - DH3

W Agilent 12:39:44 Mar 18, 2015 R T Sweep

Rel 20 dBm Atten 20 dB Sweep Time

#Peak 3160 s

Log

10 Sweep

dB/ Single Cont

Ofist

10.5 ALto Sweep

dB Time

Marm

1 Gate

LgAv On Cif

W1 52

53 ES | i Gate Setup *

AA ol | al

n(i):

FTun

Pairts
1001

Center 2.441 000 GHz
Res BW 1 MHz

#VBW 1 MHz

Span 0 Hz'
Sweep 3.16 5 {1001 pis)

s Akt 0020410 Anilant srhinnlnma
I‘__.__‘_ ] ra -4 Sagle B ologies
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PULSE WIDTH - DH5

2 Agilent 18:34:50 Mar 18, 20815 RL Freq/Channel
a Mkrl  2.92 ms Center Freg
Eséai@ dBm Atten 260 dB 17.91 4E > 14180008 Gz
Log
16 Start Freq
dB/ 244186886 GHz
Offst ()
18.5
4B A Stop Freq
o 2. 44186886 GHz
CF Step
Lafl 1.60aRRARG MHz
grv Auto Man
Center 2.441 A06G GHz Span @ Hz
Res BH 1 MHz #UBH 1 MHz Sweep 4 ms (1001 pts) || gg@e@%g@fg sﬁ;
Marker Trace Type # Axic Amplitude )
1R (1 Time 368 pe -42.61 dBm
1a 1 Time 292 me 17.91 dB Slgnal Track
On 0ff
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NUMBER OF PULSES IN 3.16 SECOND OBSERVATION PERIOD - DH5

2 Agilent 18:35:54 Mar 18, 2015 RL Freq/Channel
Center Freq
ef 20 dbm ten 20 dB 2.44100000 GHz
Log
14 StartFreq
dB/ 2441 0RARG GHz
Offst
18.5
4B Stop Freq
244100080 GHz
| CF Step
Lf | 1.06006686 MHz
grv Auto Man
H1 52 Freq Offset
53 FS;I; ﬁ“m ‘ ' 5.00000000 Hz
AA ; LY
£if .
FTun Signal Track
0n 0ff
Center 2.441 BBB GHz Span B Hz
Res BH 1 MHz #VBH 1 MHz Sweep 316 5 (1081 pts)

[Copyright 2000-2010 Agilent Technologies
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FCC ID: PY7-PM0793

8.5. OUTPUT POWER

LIMIT

§15.247 (b) (1)

RSS-210 Issue 7 Clause A8.4

The maximum antenna gain is less than 6 dBi, therefore the limit is 21 dBm.

TEST PROCEDURE

DA 00-705: The transmitter output is connected to a spectrum analyzer the analyzer bandwidth is set to
a value greater than the 20 dB bandwidth of the EUT.

RESULTS

8.5.1. BASIC DATA RATE GFSK MODULATION

Channel Frequency Output Power Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 2402 9.3 21 -11.7
Middle 2441 8.8 21 -12.2
High 2480 9.92 21 -11.08
Worst 9.92 -11.08

8.5.2. ENHANCED DATA RATE 8PSK MODULATION

Channel Frequency Output Power Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 2402 8.64 21 -12.36
Middle 2441 8.68 21 -12.32
High 2480 8.68 21 -12.32
Worst 8.68 -12.32
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8.5.3. OUTPUT POWER PLOTS

GESK OUTPUT POWER

LOW CHANNEL
s Agilent 20:52:27 Mar 26, 2015 R T |Freg/Channel
Mkr1 2.402 075 GHz Cerler E
erter Freq
Rei 41.2 dB Atten 40 dB 9.30 dB
¢ m en Tl 2 40200000 GHz
Peak
Log
10 Stait Freq
dB/ 2.39950000 GHz
Ofist
11.2 1
dB < <top Freq
2.40450000 GHz
CF Step
500.000000 kHz
#PAvg Auto Man
M1 52 Freq Cifset
53 FC 0.00000000 Hz
AA
afi): .
ETun Signal Tracl;
Swp On cf
Center 2.402 000 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 1 ms (1001 pis)
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MID CHANNEL
i Agilent 20:53:40 Mar 26, 2015 R T |Freg/Channel
Mkr1 2.440 715 GHz Certer F
erter Freq
Rel 41.2 dB Atten 40 dB 8.80 dB
¢ m en Tl 244100000 GHz
Peak
Log
10 Stait Freq
dB/ 243850000 GHz
Ofist
11.2 1
dB 4] Stop Freq
244350000 GHz
CF Step
500.000000 kHz
#Phvg Auto Man
M1 52 Freq Cifset
53 FC 0.00000000 Hz
AA
a(f): .
FTun Signal Tracl;
Swp On Cit
Center 2.441 000 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 1 ms (1001 pis)
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

HIGH CHANNEL

we Agilenf 20:54:25 Mar 26, 2015 R T |Freg/Channel
Mkr1 2.479 850 GHz Certer F
erter Freq
Rei 41.2 dB Atten 40 dB 9.92 dB
Peak = =l 248000000 GHz
Log
10 Stait Freq
dB/ 247750000 GHz
Otist
11.2 L
dB © Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
#PAvg Auto Man
M1 52 Freq Cifset
53 FC 0.00000000 Hz
AA
afi): .
FTun Signal Tracl;
Swp On Cit
Center 2.480 000 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 1 ms (1001 pis)
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REPORT NO:15J20116-E2A

FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

8PSK OUTPUT POWER

LOW CHANNEL

i Agilent 20-55:46 Mar 26, 2015

R T

Peak Search

Ref 41.2 dBm

Atten 40 dB

Mkr1 2.401 815 GHz

8.64 dBm

Peak
Log

10
dB/f

Oftst
1.2

P

dB

Mext Peak

Mext Pk Rigrt

Mext Pk Leit

#PAvg

Min Search

M1 s2
53 FC

AA
a):

FTun

Swp

#Res BW 3 MHz

Center 2.402 000 GHz

AVBW 3 MHz

Span 5 MHz
Sweep 1 ms (1001 pis)

Pk-Pk Search

Mkr € CF

Mare
1ci12
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REPORT NO:15J20116-E2A

FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

MID CHANNEL
W Agilent 20:56:52 Mar 26, 2015 R T | Peak Search
Mkr1 2.441 055 GHz
Rel 41.2 dBm Atten 40 dB 8.68 dBm Mext Peak
Peak
Log
10 Next Pk Rigrt
dB/ ex ig
Ofist
11.2 1
dB ad Next Pk Lelt
Min Search

#PAvg
M1 S2
<3 EC Pk-Pk Search

AA
a(i): |
FTun Mkr € CF
Swp |
Center 2.441 000 GHz Span 5 MHz H%E
#Res BW 3 MHz #VBW 3 MHz Sweep 1 ms (1001 pis)
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DATE: APRIL 15, 2015

HIGH CHANNEL

W Agilenf 20:57:36 Mar 26, 2015 R T |Freg/Channel
Mkr1 2.479 865 GHz Certer F
erter Freq
Rei 41.2 dB Atten 40 dB 8.68 dB
Peak = =l 248000000 GHz
Log
10 Stait Freq
dB/ 247750000 GHz
Otist
11.2 1
dB %5 Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
#PAvg Auto Man
M1 52 Freq Cifset
53 FC 0.00000000 Hz
AA
afi): .
FTun Signal Tracl;
Swp On Cit
Center 2.480 000 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 1 ms (1001 pis)
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

8.6. AVERAGE POWER

LIMIT

None; for reporting purposes only.

TEST PROCEDURE

DA 00-705: The transmitter output is connected to a power meter.

RESULTS

The cable assembly insertion loss of 10.7 dB (including 10 dB pad and 0.7 dB cable) was entered as an
offset in the power meter to allow for direct reading of power.
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8.6.1. BASIC DATA RATE GFSK MODULATION

Channel Frequency Average Power
(MHz) (dBm)
Low 2402 9.2
Middle 2441 8.4
High 2480 9.7
Worst 9.7

8.6.2. DATA RATE P1/4-DQPSK MODULATION

Channel Frequency Average Power
(MHz) (dBm)
Low 2402 6.1
Middle 2441 6.2
High 2480 6.3
Worst 6.3

8.6.3. ENHANCED DATA RATE 8PSK MODULATION

Channel Frequency Average Power
(MHz) (dBm)
Low 2402 6.1
Middle 2441 6.1
High 2480 6.3
Worst 6.3
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

8.7. CONDUCTED SPURIOUS EMISSIONS

FCC §15.247 (d)

IC RSS-210 A8.5

Limit = -20 dBc

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to 100 kHz.
The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and
highest channels.

The bandedges at 2.4 and 2.4835 GHz are investigated with the transmitter set to the normal hopping
mode.

RESULTS
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8.7.1. BASIC DATA RATE GFSK MODULATION

SPURIOUS EMISSIONS, LOW CHANNEL

LOW CHANNEL BANDEDGE

- Agilent 18:01:28 Mar 18, 2815 RL
Mkre 2,399 895 GHz

Ref 20 dBm Atten 26 B -55.46 dBm
#Peak

Log
16

Pl
B/ [
i =
dB ,UJ L“‘pf
] ru”[

-12.5 , N“ 1L\

dBm 5
#*PAvg T “""'Mﬁ %ﬂ"“--‘v'-wwm
(SR FTEAT L —— T W
V1 52
Center 2.408 BAA GHz Span 15 MHz
#fes BH 100 kHz #/BH 300 kHz Sweep 1,467 ms (1001 pts)
Marker Trace Type ® Axiz Amplituda
1 1y Freq 2,488 BB GHz -BE.58 dBm
2 1 Freqg 2.3499 395 GH=z -55.46 dBm
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LOW CHANNEL SPURIOUS

- Agilent 18:02:43 Mar 18, 2615

RL Marker

Mikr2 3.175 GHz
Ref 20 dBm Atten 20 dB _60.93 dBm || Select Marker
#Peak T 1 2 3 4
Lag 3
égf Normal
Offst
18.5
dB Delta
DI .
5%%5 S ol | 12 - Delta Pair
#PA i Tracking Ref)
vd Ref a
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz +UBH 300 kHz_ Sweep 2.482 5 (8192 pts) | Span Pair
- : pan Center
Marker Trace Type # Axic Amplitude
1 1 Freq 2.482 GHz 4,48 dBm
2 1 Freq 3.175 GH=z -EH.A3 dBm
3 1) Freg 7.282 GHz -58.79 dBm Off
4 1 Freq 13.838 GH=z -GE.1E dBm
More
1of 2
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SPURIOUS EMISSIONS, MID CHANNEL

MID CHANNEL BANDEDGE

- Agilent B9:55:31 Mar 18, 2615 RL

Ref 28 dBm

Mkrl 2.441 156 GHz

Atten 26 dB /.45 dBm

#Peak
Log

1@
dB/

Offst
18.5
dB

il
Il !

Dl
-12.5

dBm
#PAvy

V1 52

53 FC
AA

£
FTun

L VI WP EET

G LTIV T A

Center 2.441 WA GHz
#fes BH 100 kHz

Span 15 MH=z
#VBH 308 kHz Sweep 1467 ms (1881 pts)
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MID CHANNEL SPURIOUS

2 Agilent 89:55:00 Mar 18, 20815 RL Marker
Mlkr3 8.832 GHz
Ref 20 dBm Atten 20 dB -58.93 dbm || Select Marker
#Peak | 1 fa 3 4
Log é
égf Normal
Offst
18.5
dB Delta
DI .
Qéran é 3: _ _G. " Delta Pair
pA {Tracking Ref)
vy Ref a
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz #UBH 300 kHz  Sweep 2.482 s (8192 pts) Span Pair
. _ Span Center
Marker Trace Type # Axic Amplitude
1 1) Frag 2.448 GHz 2,57 dBm
2 (1) Frag 3.883 GHz -59,31 dBm
3 1) Frag 8.832 GHz -53.93 dBm Off
4 (1) Frag 13.835 GHz _54.7E dBm
More
1 of 2
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SPURIOUS EMISSIONS, HIGH CHANNEL

HIGH CHANNEL BANDEDGE

- Agilent 18:08:07 Mar 18, 2615 RL
Mkre 2.483 845 GHz
Ref 28 dBm Atten 28 dB -59.97 dBm
#Pegk
Log
19 M
dB/ [
Offst :
18.5 J‘JJ[ lL\
dB i
ol . w\k
-12.5 J'“ \n
dBm W z
#P Ay g frree o %M 'Mf(ivo%w
feleeierpped o e,y tdey i et A s
V1 52
Center 2.483 508 GHz Span 15 MHz
#fes BH 100 kHz #/BH 300 kHz Sweep 1,467 ms (1001 pts)
Markar Trace Type H Axis Amplitude
1 1 Freq 2.483 5AH GHz -E1.86 dBm
2 1 Freqg 2.483 345 GH=z -59.97 dBm
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HIGH CHANNEL SPURIOUS

2 Agilent 18:09:47 Mar 18, 2015 RL Marker
Mikr3 13.248 GHz
Ref 20 dBm Atten 20 dB _56.69 dbm || Select Marker
#Peak | 1 2 3 4
1
Log &
égf Normal
Offst
18.5
dB Delta
DI »
e A Y kR Al Delta Pair
pA {Tracking Ref)
vy Ref a
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz #UBH 300 kHz  Sweep 2.482 s (8192 pts) Span Pair
. _ Span Center
Marker Trace Type # Axic Amplitude
1 1) Frag 2.481 GHz 4.78 dBm
2 (1) Frag 3.148 GHz -59.91 dBm
3 (1) Freq 13.248 GHz -CE.69 dEm Off
4 (1) Frag 13.797 GHz ~54.95 dBm
More
1 of 2
I
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SPURIOUS BANDEDGE EMISSIONS WITH HOPPING ON

LOW BANDEDGE WITH HOPPING ON

- Agilent 18:51:27 Mar 18, 2615

Ref 28 dBm

Atten 260 B

RL
Mkr2 2.400 B06 GHz
-57.85 dBm

#Peak

Log
16

T A I

dB/

[
N Y Y WA

Offst

18.5
dB

ol

-12.5

dBm

&

#PAvY

ISP PRSP TP I rT

V1 52

Center 2.408 BAA GHz

#hes BW 100 kHz

#YEH 308 kHz

Markar
1
2

Trace
(1
1

Type H Axis
Freq 2,468 BAE GHz
Freqg 2,400 BEE GHz

Span 15 MHz

Sweep 1,467 ms (1081 pts)
Amplitude
-E7.85 dBm
-57.85 dBm
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DATE: APRIL 15, 2015

HIGH BANDEDGE WITH HOPPING ON

- Agilent 18:53:10 Mar 18, 2615

RL

Mkre 2.483 785 GHz

Ref 20 dBm Atten 28 4B -60.73 dBm
#Peak
Log
T AR P N
ey |V W N
Offst - i
18.5 \
dB
v
0l L\n
-12.5
dBEm ‘L[Inmvu >
T 1
#PAvg A TREPERPTIT SUSNT NPW PUIPTY
V1 s2
Center 2,483 G0R GHz Span 15 MH=z
#Res BH 118 kHz #/BH 330 kHz Sweep 1.2 ms (1601 pts)
Marker Trace Type H OAxiz Amplituda
1 1 Freqg 2.483 588 GH=z -53.37 dBm
2 1 Freqg 2.483 785 GH= -6A.73 dBm
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DATE: APRIL 15, 2015

8.7.2. ENHANCED DATA RATE 8PSK MODULATION

SPURIOUS EMISSIONS, LOW CHANNEL

LOW CHANNEL BANDEDGE

- Agilent 18:15:54 Mar 18, 2015 RL
Mkre 2.399 835 GHz
Ref 28 dBEm Atten 28 4B -56.91 dBm
#Peak
Log
16 i
dB/ 1
Offst J i
16.5 F '
4B | \
IZII1|E5 ] HVJJ Iﬂl :
dBm 21 [ ‘I
*Phvg S .
R T N T ST SRR
V1 52
Center 2,408 ABR GHz Span 15 MH=z
#Res BH 100 kHz #\/BH 386 kHz aweep 1,467 ms (1081 pts)
Markar Trace Type H Axis Amplitude
1 01y Freq 2.486 888 GHz -57.74 dBm
2 1 Freq 2.34949 835 GHz -5E.91 dBm
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LOW CHANNEL SPURIOUS

2 Agilent 18:17:14 Mar 18, 20815 RL Marker
Mikr3 8.784 GHz
Ref 20 dBm Atten 20 dB _57.94 dBm || Select Marker
#Peak | 1 2 3 4
Log é
16 N |
Y orma
Offst
18.5
dB Delta
Ol 4
_ 3
dé?n'g 6 1o | f o Delta Pair
{Tracking Ref)
#PHwy Ref &
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz #UBH 300 kHz  Sweep 2.482 s (8192 pts) Span Pair
. _ Span Center
Marker Trace Type # Axic Amplitude
1 (13 Frag 2.4R2 GHz 2.88 dBm
2 (13 Frag E.544 GHz ~59.96 dBm
3 1) Frag 8.784 GHz -57.94 dBm Off
4 ¢13 Frag 13.781 GHz -53.72 dBm
More
1 of 2
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SPURIOUS EMISSIONS, MID CHANNEL

MID CHANNEL BANDEDGE

- Agilent 18:12:81 Mar 18, 2015 RL

Mkrl 2.441 815 GHz
Ref 26 dBm Atten 28 B 3.14 dBm
#Peak
Log
18
dB/ n?

H]
Offst Wt
105 Wi
dB r

DI ;

-16.9 ! [

dBm f \

#PAvy

V1 52 PJ U\ﬂ

53 FC \l
AA i

f%Fk Juhﬁj kﬂwk
S ST I e

Center 2.441 @00 GHz Span 15 MH=z
#Res BW 100 kHz #\/BH 306 kHz Sweep 1.467 ms (1081 pts)
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MID CHANNEL SPURIOUS

2 Agilent 18:13:53 Mar 18, 20815 RL Marker
Mikr3 13.537 GHz
Ref 20 dBm Atten 20 dB _55.79 dBm || Select Marker
#Peak | 1 2 3 4
Log 5
égf Normal
Offst
18.5
dB Delta
DI . .
aé:'ang & B D - f’ A Delta Pair
{Tracking Ref)
#PHwy Ref &
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz +UBH 300 kHz_ Sweep 2.482 5 (8192 pts) | Span Pair
: . pan Center
Marker Trace Type # Axic Amplitude
1 1) Frag 2,448 GHz 1.87 dBm
2 (1) Frag 3,451 GHz _GA.EY dBm
3 1) Frag 13.537 GHz -EE.79 dBm Off
4 (1) Frag 24.581 GHz -54.82 dBm
More
1 of 2
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SPURIOUS EMISSIONS, HIGH CHANNEL

HIGH CHANNEL BANDEDGE

- Agilent 18:19:04 Mar 18, 2615 RL
Mkre 2.484 925 GHz
Ref 28 dBm Atten 28 dB -55.19 dBm
#Pegk
Log
16 )
4B/ |
Offst f '1
16.5
dB JH \
DI I "l
~16.9 ¥ 1
dBm =
. J'IJWWJ HV"W . 4
#PAYg e . (MMWMWWWM
V1 52
Center 2.483 508 GHz Span 15 MHz
#fes BH 100 kHz #/BH 300 kHz Sweep 1,467 ms (1001 pts)
Markar Trace Type H Axis Amplitude
1 1 Freq 2.483 5AH GHz -E1.87 dBm
2 1 Freqg 2.484 925 GH=z -59.19 dBm
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HIGH CHANNEL SPURIOUS

2 Agilent 18:20:31 Mar 18, 20815 RL Marker
Mlkr3 9.8089 GHz
Ref 20 dBm Atten 20 dB _58.20 dbm || Select Marker
#Peak | 1 2 3 4
Log 1
10 i
4B/ Normal
Offst
18.5
dB Delta
Dl .
_ 3
dé?n'g é A f) " Delta Pair
pA {Tracking Ref)
vy Ref a
Start 30 MHz Stop 26000 GHz .
#Res BH 100 kiz #UBH 300 kHz  Sweep 2.482 s (8192 pts) Span Pair
. _ Span Center
Marker Trace Type # Axic Amplitude
1 (13 Frag 2.481 GHz 2.81 dEm
2 (13 Frag £.595 GHz ~59.1A dBm
3 1) Frag 9.089 GHz -58.28 dBm Off
4 ¢13 Frag 13.939 GHz _G4.E6 dBm
More
1of 2
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SPURIOUS BANDEDGE EMISSIONS WITH HOPPING ON

LOW BANDEDGE WITH HOPPING ON

- Agilent 18:46:31 Mar 18, 2615 RL
Mkre 2,399 955 GHz
Ref 26 dBm Atten 28 B -58.96 dBm
#Peak
Log
]ag!; anuﬂvﬁurv b HI[IJH"'L'V"L] "‘Mv”w,-, ety
Offst 0
16.5 j
dB
0l M‘N
-16.9 ﬂ
dBm 2
#PHUQ WWWWQWWM
V1 52
Center 2.408 BAA GHz Span 15 MHz
#fes BH 100 kHz #/BH 300 kHz Sweep 1,467 ms (1001 pts)
Markar Trace Type H Axis Amplitude
1 1 Freq 2,468 BAE GHz -BEA.A3 dBm
2 1 Freqg 2.399 955 GH=z -58.96 dBEm
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HIGH BANDEDGE WITH HOPPING ON

- Agilent 18:47:08 Mar 18, 2615 RL
Mkre 2,483 628 GHz
Ref 20 dBm Atten 28 4B -60.35 dBm
#Peak
Log
10 S VSN MY
dB/ i
Offst N
i |
Dl Lnay
-16.9 l]
dBEm Hnn >
#PAvg “JPMMWWWW%
V1 s2
Center 2,483 G0R GHz Span 15 MH=z
#Res BH 118 kHz #/BH 330 kHz Sweep 1.2 ms (1601 pts)
Marker Trace Type H OAxiz Amplituda
1 1 Freqg 2.483 588 GH=z -63.46 cBm
2 1 Freqg 2.483 628 GH=z -6A.35 dBm
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9. RADIATED TEST RESULTS

9.1. LIMITS AND PROCEDURE
IT

LIMITS

FCC §15.205 and §15.209

IC RSS-GEN Clause 8.9 (Transmitter)

IC RSS-GEN Clause 7 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m)at3 m (dBuV/m) at 3 m
30-88 100 40

88-216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to EUT
distance is 3 meters. The EUT is configured in accordance with ANSI C63.4. The EUT is set to transmit in a
continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For band edge measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 1 MHz for peak measurements and 1/T (on time) for average measurement.
GFSK=1/T=1/0.002.867S = 350Hz.

The spectrum from 1GHzHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and
highest channels in the 2.4 GHz band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna
polarized in both the vertical and the horizontal positions.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

9.2. TRANSMITTER ABOVE 1 GHz

9.2.1. BASIC DATA RATE GFSK MODULATION

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL FREMONT, 3m Chomber

12 18 Mar 20815 11:31:14
Restricted Bandedge
s PPF}JECL Number: 15J28116
Client:SONY
Config:EUT + AC Charger + HS
Mode:BT GFSK BE 2482
195 Tested by:R. Alegre
R
-
gl: I ‘\
70 &\
Y 85 |
; \
N
c Peak Limit (dBulU/m2 \
o 7l:
T 1
: |
3 g5 |
: |
[an}
N
55 Averagel Limit (dBul/ml - \H} \‘ 1
" » iR R N " e ”“M
Py o i 4 Lol e 'W”mu:a; FENERrun) Allu‘lvlmll L L WMW“" \“‘ m
45 /\ }
4 3 S N~
a2 _—
35
2. 31 18 .5MH=/ 2.415
Frequency (GHz)
Rarge (6H2) [T VB v Typ Secep Pls #5ups/fode  Fosition Range (Ghi) et VB g Top Swcep Pte  FSups/Mads  Fosition
1:2,31-2.415 PERK  TMC-3dB) ELl Pur Bvg(RMS) Auto/Cpled 8881 Inf/MAXH 121 degs H 3 3-2.41 PEAK 1M(-3dB) 188 ol 4 fvg Aute/Cpled  8AO1 Inf/MAXH 121 degs H

Low Channel Bandedge Method T - Horizontal.TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *2.382 43.8 PK 32 -23.1 52.7 - - 74 -21.3 121 370 H
4 *2.385 29.79 VBI1T 32 -23.1 38.69 54 -15.31 - - 121 370 H
1 *2.39 40.17 PK 32 -23.1 49.07 - - 74 -24.93 121 370 H
3 *2.39 29.63 VBI1T 32 -23.1 38.53 54 -15.47 121 370 H
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

VERTICAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 18 Mar 2B15 11:09:34
Restricted Bondedge
s PY‘F)JECL Number: 15J28116
Client:SONY
ConfigiEUT + AC Charger + HS
Mode:BT GFSK BE 2482
185 Tested by:R. Alegre
gl:
i
3 85 i
: n
I8 \
b Feok Limit (dBulU/m2 |
= 75 I
‘e
~
3 s 1’ \
m
S
55 Averagel Limit (dBul/m) 0
m okl P H Y E P NP R VORRVERY W (P PRI 9 W PRIMCEIn bbb Live s ul ROV PYRCPL N IRCTRNE O PN PR S AR L " WJ M,W%
4:y " "
4 3
o0
35
2.31 18 .5MH=/ 2.415
Frequency (GHz)
Range (GHz) Det oM VB fvg Typ Sueep Ple  45ups/fode  Position Range (6Hz) Dt RBU VB fvg Typ Sucep Pte #5ups/Made  FPosition
2.3 418 K (-3¢ Pu (RN C 0 I MAXH 1 . J
Low Chonnel Bondedge Method 1T - Uertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *2.343 43.17 PK 31.8 -23.1 51.87 - - 74 -22.13 31 375 \
4 *2.388 29.8 VB1T 32 -23.1 38.7 54 -15.3 - - 31 375 Vv
1 *2.39 40.52 PK 32 -23.1 49.42 - - 74 -24.58 31 375 Vv
3 *2.39 29.75 VB1T 32 -23.1 38.65 54 -15.35 - - 31 375 Vv
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chomber 18 Mar 2815 11:49:37
Restricted Bandedge
= Project Number:15J2B8116
t Client:SONY
ConfigiEUT + AC Charger + HS
Mode:BT GFSK BE 2488
195 Tested by R. Alegre
95 f’/\
3 | \
c 85
[
N
5 s \ Peak Limit (dBLU/mJ
T 1
: \\
~
3 65
2 \
l
= \\ Avercge Limit (dBulU/m]
B IR i o R RPHRTRTWN TV
o b Lo i TO R AR V) Ly L Il
| biitiine ) A
45 {
J \3
U NSy s S
35
2.46 18.3MH=z/

Range (GHz)

Frequency (GHz)

2.563

1:2.46-2.563

Det  REl UBW
PEAK  IMC-3dB) 3N

fvg Typ Sueep Ple
Pur BuglRMS)  Auto/Cpled  B0BI

5ups/Mode  Fosition
Inf/MAXH 118 degs H

Range (GHz)
2:2.462.563

e

et RBU VU Avg Typ
PEAK  IHC-34B) 18 3

Sueep
8 Uoli fvg fute/Cpled  88B1  Inf/MAXH |

Pts Foups/Made  Position
8 degs H

High Channel Bandedge Method

1T - Horizontal .TST 39763 12 Jun 2814

Rev 9.5 22 Jul 2814

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *2.484 40.82 PK 323 -22.8 50.32 - - 74 -23.68 118 351 H
2 *2.484 43.32 PK 323 -22.8 52.82 - - 74 -21.18 118 351 H
3 *2.484 30.29 VBI1T 323 -22.8 39.79 54 -14.21 - - 118 351 H
4 *2.484 30.51 VBI1T 323 -22.8 40.01 54 -13.99 - - 118 351 H
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

VERTICAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 18 Mar 2815 11:48:33
Restricted Bondedge
s Phgject Number: 15J28116
Client:SONY
Config:EUT + AC Charger + HS
Mode:BT GFSK BE 2488
185 Tested by:R. Alegre
gl:
FCE
?
L \ Peak Limit (dBLU/m)
: \
> = |
a 6 \
3 |
j \ Avercge Limit {(dBulU/m]
55
i ks .mwj TP FTRTRPRRII A AP ek FITSERTRPIORE T o | RNV PRI [ Y R TP
45
3
o
35
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Range (GHz) Del  ROU WU Avg Typ Sueep Pte #Sups/fode  Position Range (GHz) Dot RBU VB Avg Typ Sueep Pte #Sups/Made  Fosition
2.46-2.563 K IMC-30B M Pur AvglRNS to/Cpled BB Inf/MAXH 56 degs U
High Channel Bandedge Method 1T - Vertical TST 38763 12 Jun 20814 Rev 9.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *2.484 43.05 PK 323 -22.8 52.55 - - 74 -21.45 56 350 \
2 *2.484 43.63 PK 323 -22.8 53.13 - - 74 -20.87 56 350 \
3 *2.484 30.97 VBI1T 323 -22.8 40.47 54 -13.53 - - 56 350 \
4 *2.484 30.97 VB1T 323 -22.8 40.47 54 -13.53 - - 56 350 Vv
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

H:UL Fremant,5m Chamber B

17 Mar 2815

18:46:49

Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT uw/ Chorger + Headset
Mode:BT GFSK HARM 2412
g5 Tested by:J. Hsu
a5
Peok Limit (dBul/m)
75
‘e
~
3 65
[as}
T .
2 fvg Limit (dBuU/m)
5C
3
1
M ) TR N P VO
35 e ﬂwﬂm I Nt
i
25

1

Frequency (GHz)

Range (6Hz) Det RBU
1:1-3 P

VB fvg Typ
EAK IM(-6dB Bk Pur Avg(RMS!

Suzey
Auto/Cpled

il

Pis  ¥5ups/Mock

6681 Inf/MAXH  B-360deg:

Ronge (GHz) Dot RBW VI fvg Tup Sucep
H 3:3-18 PEAK 1M (-6dB) 3k Pur Avg(RMS) Auto/Cpled

Pts  #Sups/Made Position
18k [nf/MAXH  B-36Bdegs H

FCC Part!S Subpart C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814

Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.

Page 73 of 103

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701lI

TEL: (510) 771-1000

FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

LOW CHANNEL VERTICAL

" <UL Fremont,5m Chamber B 17 Mar 2015 10:46:49
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT u/ Charger + Headset
Mode:BT GFSK HARM 2412
a5 Tested by:J, Hsu
35
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
@
o .
~ Avg Limit (dBuU/m)
55
5
&)
5 )
4 0
4
35 Rl » ATV
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
1 *1.21 36.44 PK 28.6 -24.3 40.74 - - 74 -33.26 0-360 199 H
2 *4.722 33.06 PK 343 -29.1 38.26 - - 74 -35.74 0-360 101 H
3 *16.127 27.72 PK 40.8 -20.9 47.62 - - 74 -26.38 0-360 199 H
4 *3.647 33.43 PK 33.7 -30.7 36.43 - - 74 -37.57 0-360 101 \
6 *11.071 27.99 PK 37.8 -21.9 43.89 - - 74 -30.11 0-360 199 \
5 7.206 41.62 PK 353 -27.2 49.72 - - - - 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T345 Amp/Cbl/ Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
7.206 44.92 PK3 353 -27.2 53.02 - - - - 289 232 \%
7.206 38.85 VBIT 35.3 -27.2 46.95 - - - - 289 232 \%

FCC Part15 Subpart C T186 2400MHz Spurious Emissions.TST 12746Rev 9.5 12 Jun 2013
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL HORIZONTAL

| 1l=LJL Fremont,5m Chomber B 17 Mar 2015 11:208:32
Rodioted Emissions 3-Meters
Project Number: 15128116

185 Cl ient : Sony
Config:EUT uw/ Charger + Headset
Mode:BT GFSK HARM 2441

95 Tested by:J. Hsu

8|:

Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
— Avg Limit (dBuU/m)
5|:
45 -
M‘M 2 A Ay
35 b Rl i bt
.
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB v Typ Sesep Pls #oups/Mode  Fosition Range (Gfiz) Det U VB fvg Typ Sweep Pts  ups/Mods  Position
13 PEFK IHG-68) ok Pur Avg(R)  Auto/Cpled  60BI  Inf/MXH  B-3tBdegs H | 3:3-18 PR 1H(-68) 3k Pur Avg(RNS)  Auto/Cpled 18k  Inf/MAXH  B-3Bdegs H
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL VERTICAL

| 1l:UL Fremont,5m Chomber B 17 Mar 2015 11:208:32
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT uw/ Charger + Headset
Mode:BT GFSK HARM 2441
a5 Tested by:J, Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
~ Avg Limit (dBuU/m)
5|:
5 5 6
4 4 0 b
o
3|:
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 77 of 103
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
1 *1.336 34.91 PK 29.4 -24.1 40.21 - - 74 -33.79 0-360 199 H
4 *1.258 36.63 PK 29 -24.2 41.43 - - 74 -32.57 0-360 101 Vv
2 *4.727 32.35 PK 343 -29.1 37.55 - - 74 -36.45 0-360 101 H
3 *11.252 27.74 PK 37.9 -22.2 43.44 - - 74 -30.56 0-360 199 H
5 *7.323 36.8 PK 353 -28.2 43.9 - - 74 -30.1 0-360 199 \
6 *11.655 28.11 PK 385 -21.7 44.91 - - 74 -29.09 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T345 Amp/Cbl/ Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
*7.325 37.94 PK3 353 -28.1 45.14 - - 74 -28.86 136 320 \%
*7.325 26.27 VB1T 353 -28.1 33.47 54 -20.53 - - 136 320 \

FCC Part15 Subpart C T186 2400MHz Spurious Emissions.TST 12746Rev 9.5 12 Jun 2013
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

HIGH CHANNEL HORIZONTAL

<UL Fremont,5m Chamber B

17 Mar 2815 11:41:39

1

Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT w/ Charger + Heodset
Mode:BT GFSK HARM 2488
95 Tested by:J. Hsu
8|:
Peok Limit (dBulU/m)
75
‘e
3 s
3 6
[an}
o N
— Avg Limit (dBuU/m)
5|:
4C 4 L 3 o
1
WM : -
35 PRI T D it i
°5

18

Frequency (GHz)

Range (62) 0ot RO VB fvg Typ Susep Pls Houps/fode  Position
1-3 PERK IMC-6B) Bk Pur Aug(RMS)  Auto/Cpled  BBBI  Inf/MAXH  B-36Bcegs H

Range (GHz)
3318

] VB fvg Tup S
PEAC  IMC-B8) 3Bk Pur Avg(RHS)  ut

cop Pts  Foups/Made  FPosition
ofCpled I8k Inf/MXH  B-36Bdegs H

FCC Part!5 Subpart C 2488MHz Spurious Emissions with Avercge Scon.TST 38915 7 Jul 2814

Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL VERTICAL

W1:UL Fremont,5m Chomber B 17 Mar 2015 11:41:39
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT u/ Charger + Headset
Mode:BT GFSK HARM 2488
a5 Tested by:J, Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
~ Avg Limit (dBuU/m)
5|:
6
45 2
‘ 4 5
; Q
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
1 *1.252 35.54 PK 29 -24.2 40.34 - - 74 -33.66 0-360 101 H
2 *3.678 33.93 PK 33.7 -30.9 36.73 - - 74 -37.27 0-360 101 H
3 *11.78 27.47 PK 38.6 -21.9 44.17 - - 74 -29.83 0-360 200 H
4 *4.713 33.35 PK 342 -29.2 38.35 - - 74 -35.65 0-360 200 \
5 *8.253 31.18 PK 35.7 -26.7 40.18 - - 74 -33.82 0-360 200 \
6 *15.518 26.61 PK 40.9 -20.1 47.41 - - 74 -26.59 0-360 200 \

PK - Peak detector

FCC Part15 Subpart C T186 2400MHz Spurious Emissions.TST 12746Rev 9.5 12 Jun 2013
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REPORT NO:15J20116-E2A
FCC ID: PY7-PM0793

DATE: APRIL 15, 2015

9.2.2. ENHANCED DATA RATE 8PSK MODULATION

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chamber 18 Mar 2B15 12:11:58
Restricted Bandedge
= Project Number:15J2B8116
1 Client:SONY
Config:EUT + AC Charger + HS
Mode:BT 8PSK BE 2482
185 Tested by:R. Alegre
9: I ‘\\
T / \
2 |
58 (.
N
. Peok Limit (dBuU/mJ
1] 75
s
e
~ = \5
5 6 \
@
S
Average Limit (dBuU/m) / \
55 = I t
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2. 31 18 .5MH=z/ 2.415
Frequency (GHz)
Range (GHz) et oM WU fvg Typ Sueep Ple #5ups/fode  Position Range (GHz) Det  RBU VU Avg Typ Suesp Pio #5ups/Made  Position
1:2.3172.415 PERK  IMC-3dB) W Pur Pug(RMS)  Auio/Cpled  BOBI  Inf/MAXH 347 degs H 2:2.31°2.415 PEAK  IHC-34B) 188 Ualifug futo/Cpled 8881 Inf/MAKH 347 degs H
Low Chonnel Bondedge Method 1T - Horizontal TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *2.38 42.91 PK 31.9 -23.1 51.71 - 74 -22.29 347 368 H
4 *2.383 29.76 VBI1T 32 -23.1 38.66 54 -15.34 - - 347 368 H
1 *2.39 40.03 PK 32 -23.1 48.93 - 74 -25.07 347 368 H
3 *2.39 29.67 VBI1T 32 -23.1 38.57 54 -15.43 347 368 H
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

VERTICAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 18 Mar 2015 12:07:42
Restricted Bondedge
s PPgJect Number: 15J28116
Client:SONY
ConfigiEUT + AC Charger + HS
Mode:BT 8PSK BE 2482
185 Tested by:R. Alegre
‘{7'\
95 -4
I “
8 85 ‘ \
: |
b eok Limit (dBulU/m) i \
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: |
3 s -
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55 Averagel Limit (dBul/m) fl 1
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2.31 4. 5MH=z/ 2.415
Frequency (GHz)
Range (GHz) Det oM VB fvg Typ Sueep Ple  45ups/fode  Position Range (6Hz) Dt RBU VB fvg Typ Sucep Pte #ups/Made  FPosition
2.3 418 K -3 Pu F E I MAXH 4 ¢
Low Chonnel Bondedge Method 1T - Uertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *2.369 43.75 PK 319 -23.1 52.55 - - 74 -21.45 54 377 \
4 *2.387 29.74 VB1T 32 -23.1 38.64 54 -15.36 - - 54 377 Vv
1 *2.39 40.35 PK 32 -23.1 49.25 - - 74 -24.75 54 377 Vv
3 *2.39 29.62 VB1T 32 -23.1 38.52 54 -15.48 - - 54 377 Vv
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chamber 18 Mar 2B15 11:54:02
Restricted Bandedge
s Pthect Number: 15J20116
Client:SONY
Config:EUT + AC Charger + HS
Mode:BT 8PSK BE 2488
185 Tested by:R. Alegre
A
95 /
E |
T 85 i
9 |
N
5 75 | Peak Limit (dBLU/m)
s
e
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= o5 Avercge Limit (dBulU/m]
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35
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Range (GHz) et oM WU fvg Typ Sueep Ple #5ups/fode  Position Range (GHz) Det  RBU VU Avg Typ Suesp Pio #5ups/Made  Position
1:2.46-2.563 PERK  IMC-3dB) I Pur Pug(RMS)  Auio/Cpled  BOBI  Inf/MAXH 118 degs H 2:2.462.563 PEAK  IHC-34B) 188 Ualifug futo/Cpled 8881 Inf/MAKH 118 degs H
High Channel Bandedge Method 1T - Horizontal .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *2.484 40.77 PK 323 -22.8 50.27 - - 74 -23.73 118 351 H
3 *2.484 30.01 VBI1T 323 -22.8 39.51 54 -14.49 - - 118 351 H
4 *2.484 30.14 VBI1T 323 -22.8 39.64 54 -14.36 - - 118 351 H
2 2.508 43.02 PK 323 -22.8 52.52 - - 74 -21.48 118 351 H
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

VERTICAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 18 Mar 2B15 11:59:28
Restricted Bondedge
s PPgJect Number: 15J28116
Client:SONY
Config:EUT + AC Charger + HS
Mode:BT 8PSK BE 2484
185 Tested by:R. Alegre
f
95 N
FCE
2
L] 75 Peak Limit (dBLUU/m)
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2.46 8. 3MH=/ 2.563
Frequency (GHz)
Range (GHz) Det oM VB fvg Typ Sueep Ple  45ups/fode  Position Range (GHz) Dt RBU VB fvg Typ Sucep Pte #5ups/Made  FPosition
>, 462,563 K M3 Pur Avglh C; ¢ Tnf/MAKH 41 o
High Channel Bandedge Method 1T - Uertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *2.484 41.87 PK 323 -22.8 51.37 - - 74 -22.63 41 358 \
2 *2.484 44.07 PK 323 -22.8 53.57 - - 74 -20.43 41 358 Vv
3 *2.484 30.25 VB1T 323 -22.8 39.75 54 -14.25 - - 41 358 Vv
4 *2.484 30.33 VB1T 323 -22.8 39.83 54 -14.17 - - 41 358 Vv
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

11:UL Fremont,5m Chomber B 17 Mar 2815 12:47:183
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT w/ Chorger + Headset
Mode:BT 8PSK HARM 2482
g5 Tested by:J. Hsu
85
Peok Limit (dBul/m)
75
‘e
~
3 65
[as}
o .
2 fvg Limit (dBuU/m)
5C
h o M
W 5 . el
35 ik, i b Bleistnl o
o5
1 18 18
Frequency (GHz)
Range (62 Dot ROl VB v Typ Secep Flo #oups/fods  Fosition Range (GHiz) Det U VB fvg Typ Snecp Pts  Fups/Mods  Fosition
1:1-3 PEK IMG-68) 3k P AuglRNS)  Auto/Cpled  BOBI  Inf/MXH  B-36Odegs H | 3:3-18 PEAK  N(-6dB) 3Bk Pur Avg(RNS)  Auto/Cpled ISk  InP/MAXH  B-36Bdegs H
FCC Port!5 Subpart C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 20814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

LOW CHANNEL VERTICAL

W1':UL Fremont,5m Chomber B 17 Mar 2015 12:47:19
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT u/ Charger + Headset
Mode:BT 8PSK HARM 2482
a5 Tested by:J, Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
~ Avg Limit (dBuU/m)
5|:
4C O R O L S L S SO S ——— v " . ... oM
4
) 5
35 R i
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 87 of 103
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
1 *1.099 35.32 PK 27.6 -24.4 38.52 - - 74 -35.48 0-360 200 H
4 *1.48 35.02 PK 28.8 -23.9 39.92 - - 74 -34.08 0-360 100 Vv
2 *4.275 33.05 PK 33.6 -30.5 36.15 - - 74 -37.85 0-360 101 H
3 *11.692 26.91 PK 385 -21.8 43.61 - - 74 -30.39 0-360 101 H
5 *3.904 33.29 PK 335 -29.9 36.89 - - 74 -37.11 0-360 101 \
6 *9.025 29.33 PK 36.1 -24.1 41.33 - - 74 -32.67 0-360 199 \

PK - Peak detector
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL HORIZONTAL

| 1l=UL Fremont,5m Chomber B 17 Mar 2015 12:52:36
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
ConfigEUT u/ Charger + Headset
Mode:BT 8PSK HARM 2441
95 Tested by:J. Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
— Avg Limit (dBuU/m)
5|:
b : | M
" L
WWM 2 Ltk R
3|: JrOvRr I v o
[ M
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB v Typ Sesep Pls #oups/Mode  Fosition Range (Gfiz) Det U VB fvg Typ Sweep Pts  ups/Mods  Position
13 PEFK IHG-68) ok Pur Avg(R)  Auto/Cpled  60BI  Inf/MXH  B-3tBdegs H | 3:3-18 PR 1H(-68) 3k Pur Avg(RNS)  Auto/Cpled 18k  Inf/MAXH  B-3Bdegs H
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL VERTICAL

| 1l:UL Fremont,5m Chomber B 17 Mar 2015 12:52:36
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
ConfigEUT u/ Charger + Headset
Mode:BT 8PSK HARM 2441
a5 Tested by:J, Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
~ Avg Limit (dBuU/m)
5|:
45 &
5
4 o
35 =) e IO\ AH A
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
1 *1.275 36.12 PK 29.2 -24.2 41.12 - - 74 -32.88 0-360 101 H
2 *4.734 324 PK 343 -29.1 37.6 - - 74 -36.4 0-360 101 H
3 *9.034 29.15 PK 36.1 -24 41.25 - - 74 -32.75 0-360 199 H
4 *3.651 33.28 PK 33.7 -30.7 36.28 - - 74 -37.72 0-360 101 \
5 *7.487 31.76 PK 353 -26.9 40.16 - - 74 -33.84 0-360 199 \
6 *11.63 28 PK 38.4 -21.9 44.5 - - 74 -29.5 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T345 Amp/Cbl/ Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
*7.489 37 PK3 353 -26.9 45.4 - - 74 -28.6 1 101 \%
*7.487 25.12 VB1T 353 -26.9 33.52 54 -20.48 - - 1 101 \%

FCC Part15 Subpart C T186 2400MHz Spurious Emissions.TST 12746Rev 9.5 12 Jun 2013
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL HORIZONTAL

| 1:UL Fremont,5m Chomber B 17 Mar 2015 13:08:59
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
ConfigEUT uw/ Charger + Headset
Mode:BT 8PSK HARM 2480
95 Tested by:J. Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
— Avg Limit (dBuU/m)
5|:
45 : L ” v
IPPREY- Sy Rt
2 it ‘
35 re) Sl 5
oo kot .
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB v Typ Sesep Pls #oups/Mode  Fosition Range (Gfiz) Det U VB fvg Typ Sweep Pts  ups/Mods  Position
13 PEFK IHG-68) ok Pur Avg(R)  Auto/Cpled  60BI  Inf/MXH  B-3tBdegs H | 3:3-18 PR 1H(-68) 3k Pur Avg(RNS)  Auto/Cpled 18k  Inf/MAXH  B-3Bdegs H
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL VERTICAL

| 1l:UL Fremont,5m Chomber B 17 Mar 2015 13:08:59
Rodioted Emissions 3-Meters
Project Number: 15128116
185 Cl ient : Sony
Config:EUT u/ Charger + Headset
Mode:BT 8PSK HARM 2480
a5 Tested by:J, Hsu
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[an}
o N
~ Avg Limit (dBuU/m)
5|:
4C [ g ,,,,,
4 5]
35 o
25
1 18 18
Frequency (GHz)
Ronge (6H) et Fol VB fvg Typ Seeep Pls ¥oups/Mods  Fosition Range (Gfi2) Det U VB fvg Tup Sweep Pts  wps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 93 of 103
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT345 Amp/Cbl/F Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Itr/Pad Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
1 *1.611 36.18 PK 28.9 -23.6 41.48 - - 74 -32.52 0-360 101 H
2 *3.891 33.12 PK 335 -30 36.62 - - 74 -37.38 0-360 199 H
5 *9.045 28.41 PK 36.1 -23.9 40.61 - - 74 -33.39 0-360 101 Vv
4 4.439 322 PK 339 -29.2 36.9 - - - - 0-360 199 \
3 7.091 31.57 PK 35.7 -27.3 39.97 - - - - 0-360 199 H
6 13.493 26.75 PK 38.9 -21.1 44.55 - - - - 0-360 101 \

PK - Peak detector

FCC Part15 Subpart C T186 2400MHz Spurious Emissions.TST 12746Rev 9.5 12 Jun 2013
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

9.3. WORST-CASE BELOW 1 GHz

GESK SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

9:UL Fremont,5m Chamber A 27 Mor 2815 23:36:11
Rodioted Emissions - 3 Meters
= Project Number:15J2@116
8 Client: Sony
ConfigiEUT with Charger and Headset
Mode BT worst cose
75 Tested by:R.Z
6:
[o1o] S B 8 NSRS SOPRROOS SUUUOTN OSSOSO OSSN USSR SO § SRR SUNSTRUMON SRS SRS SO S
/_E\ ’7
~
> 45 "
Cg UPR"Tm T (agul7mJ
o
35
368 108 1088
Frequency (MHz)
Range (MHz) Dt R VB g Top Susep Pts  5ups/fode  FPosition Range (Hz) Dot REU VB g Typ Seeep Pts #Sups/fode  Position
1:38-208 FEAK  (20x(-6B) M LogPurlidec) GBIz 4001 Dn(MAXH  B-35degs H| 3:200-1008 PERK  128k(-6d®) 1M  Log-Pur(ideo) .BBIs/MHz  BOBI Inf/MAXH  B-36Bdegs H
FCC Part 15 Subpart C 38-1888MHz . TST 38815 15 Jul 2814 Rev 9.5 22 Jul 2814
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

VERTICAL PLOT

9:UL Fremont,5m Chamber A 27 Mar 2015 23:36:11
Rodicted Emissions - 3 Meters
Project Number:15J2@116
85 Client: Sony
Config:EUT with Charger and Headset
Mode :BT worst cose
75 Tested byiR.Z
6:
5:
/E ’_
£
> 41:
3 WrFRTCem Tt lagul7/m)
3
35 %
il
If
Lﬂ.”\,,,lﬁﬂh,,, =
2l -3
i A TR
I :
f ' c li l W‘W”J' L
Wy
5 " .wl ‘
R
30 1908 1008
Frequency (MHz)
Range (MHz) Dt R U g Top Sucep Pto $5ps/Mode  Position Range (Hiz) Dt RBU VB g Typ Sweep Pts #Sups/fods  Position
2:39-20 PEAK  12Bk(-68) 1M Log-Purliden) .BBIS/Y BB Ini/MAXH  B-368degs U| 4:280-Tp08 PERK  128k(-6d8) 1M Log-Pur(Uig BB1s/MHz 8881 Inf/MAXH  B-36Bdegs |
FCC Part 15 Subport C 38-1B8BMHz . TST 383815 15 Jul 2814 Rev 9.5 22 Jul 2814
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REPORT NO:15J20116-E2A DATE: APRIL 15, 2015
FCC ID: PY7-PM0793

BELOW 1 GHz TABLE

Marker Frequency Meter Det AF T130 Amp/Cbl Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading (dB/m) (dB/m) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuVv) (dBuV/m)
4 35.015 45.58 PK 17.7 -31.2 32.08 40 -7.92 0-360 101 \
1 36.5875 33.78 PK 16.6 -31.2 19.18 40 -20.82 0-360 400 H
2 53.1625 43.36 PK 7.3 -31 19.66 40 -20.34 0-360 400 H
5 53.8 49.07 PK 7.2 -31 25.27 40 -14.73 0-360 101 \
3 104.29 37.64 PK 11.3 -30.5 18.44 43.52 -25.08 0-360 200 H
6 199.0225 33.89 PK 12.5 -29.9 16.49 43.52 -27.03 0-360 101 Vv

PK - Peak detector
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10. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 B toy 56 56 to 46
0.5-5 56 A6
5-30 i) 50
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm above the
horizontal ground plane. The EUT is configured in accordance with ANSI C63.4.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted as
guasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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6 WORST EMISSIONS

LINE 1 PLOT
85 UL Fremont, CA CE Room 2% Mar 2815 13:16:29
1 : A ‘ Conducted RFI Uoltage
Project No:15JZ2B116
Client NDmEISDﬁH
Mode | /Device!
: Test Uolt/Freq: 128UAC/E58Hz
N R — Test By:D . Uu
_ iCTisPR L Ab
7
L I
i i
2 350
=
3
[}
e o NS SO 0L TN AR
i
15 A e Ay
5
-5
5 1 14 38
Freqguency (MHz2
Ronge (MHz) REWEN Fef/fttn  Detfvg Typ  Sueep Fis  #3ups/Hode Forge (HHz) FEUABH Refifittn  Det/fvg Typ  Sweep Pts #Swps/Mode  Lebel
1:.15-08 S (-~ 82/1a Ple/ e Aaf4 B BRI IARIT
BT 12BUACEAHz . DAT Rev 9.5 B3 fApr 2615

LINE 1 RESULTS
Range 1: Line-L1.15 - 30MHz

Marker Frequency Meter Det T24 1L L1 LC Cables Corrected CISPR 22 Margin CISPR 22 Margin

(MHz) Reading 1&3 Reading Class B QP (dB) Class B (dB)
(dBuV) dBuV Avg
1 .1545 36.84 Pk 1.3 0 38.14 65.75 -27.61 55.75 -17.61
2 .1545 19.56 Av 13 0 20.86 - - 55.75 -34.89
3 1.392 32.36 Pk 2 1 32.66 56 -23.34 46 -13.34
4 1.4235 18.47 Av .2 1 18.77 - - 46 -27.23
5 15.1125 26.95 Pk 3 2 27.45 60 -32.55 50 -22.55
6 15.099 14.13 Av 3 2 14.63 - - 50 -35.37
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DATE: APRIL 15, 2015

LINE 2 PLOT

8o

2% Mor 2815

13:16:29

UL Fremont, CA CE Room

Conducted RFI Uoltage

Froject No:15J2B116

Client Nome:Sony
Mode | /Device!

Test Uolt/Freq: 120UARC/5HHz
Test By:D.Vu

o
(o)

dBul) L ine-LZ2
MJ (] AN
(W] (W] o

(o)

Y| A R S S O S S | O POV A0 0. N0 L2 8 S S SR, o
,5 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
15 . T 30
Frequency C(MHz2
Roge Of)  ROWGL  Fel/ftin  Detfvg Ty Swep Fls Gusfnde |  fege (2 FUWBH  Rel/fttn  Dotivg lyp  Seesp Pis fowpsifok  Lebel
21530 O (6B /- /18 Fh/he J=f4.5kHz GB35 1/WRIT Line-|
ET _12BUACEHEH=z  DAT Rev 9.5 B3 Apr 2015
LINE 2 RESULTS
Range 2: Line-L2 .15 - 30MHz
Marker Frequency Meter Det T24 1L L2 LC Cables Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading 283 Reading Class B QP (dB) Class B (dB)
(dBuV) dBuV Avg
7 .1545 33.71 Pk 1.4 0 35.11 65.75 -30.64 55.75 -20.64
8 .1545 16.46 Av 1.4 0 17.86 - - 55.75 -37.89
9 1.3785 28.98 Pk .2 1 29.28 56 -26.72 46 -16.72
10 1.4145 15.62 Av 2 1 15.92 - - 46 -30.08
11 20.0175 36.64 Pk 3 2 37.14 60 -22.86 50 -12.86
12 20.022 12.53 Av 3 .2 13.03 - - 50 -36.97
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